
Ultra-Low Phosphorus 
Removal Pilot Study

City of Mankato, Minnesota

June 15, 2016

Bolton & Menk, Inc. Project No. M24.109541

Submitted by:

City of Mankato

in conjunction with

Bolton & Menk, Inc. 

and

Minnesota State University Mankato

Prepared by:

wq-wwtp5-89



 
 

 

 

This page intentionally left blank. 

 

 





 
 

 

 

This page intentionally left blank. 

 

 



  

City of Mankato, MN – M24.109541 Page TOC-i 

Ultra-Low Phosphorus Removal Study Prepared by Bolton & Menk, Inc. 

 

TABLE OF CONTENTS 

PROJECT SUMMARY 

SECTION 1 INTRODUCTION ............................................................................................... 1-1 

A. PROJECT BACKGROUND ......................................................................... 1-1 
[...]
water, polyphosphate will gradually hydrolyze and revert to the ortho form of 

phosphorus, PO4
3- or HPO4

2-, that is much easier to remove; 

12. Effluent filtration, when done, can be by: 

a. Depth filtration – granular media with reverse-flow backwash; 

b. Surface filtration (“disc filters”) – cloth media with 10-30 um openings; 

or, 

c. Membrane filtration – flow under pressure through a thin but tight filter 

material. 

13. Effluent filtration will have issues of feasibility and design including:  power 

requirements, efficiency, performance variability, reliability, long-term 



  

City of Mankato, MN – M24.109541 Page 2-4 

Ultra-Low Phosphorus Removal Study Prepared by Bolton & Menk, Inc. 

degradation of filter media, reject (waste) proportion, and physical space 

requirements. 

There are other references that also address principals of phosphorus treatment.  In U.S. 

EPA (1987), phosphorus removal strategies are described, including biological 

phosphorus removal, a significant addition.   Previous iterations of the phosphorus design 

manual only include chemical treatments for phosphorus removal.   

U.S. EPA (2007) presents case studies of advanced wastewater treatment installed at 23 

municipalities in the United States, with the aim of describing how chemical addition 

could be matched with a range of filtration techniques to be very effective at producing 

effluents containing low levels of phosphorus, with performance consistently near or 

below 0.01 mg/L total phosphorus.  This document concludes with important guiding 

principles: 

With proper design, there are no apparent reasons why any of these filtration 

technologies may not be installed in either small or large scale applications.  

Selection of a filtration technology includes the usual considerations such as:  

desired effluent quality; reliability of treatment equipment; capital, operating and 

maintenance costs; equipment footprint, and future expandability. 

Neethling, et al., 2008 defines tertiary phosphorus removal processes as physical and 

chemical processes used to polish effluents beyond conventional levels to achieve 

phosphorus removal to very low limits of below 0.05 mg/L or lower.  In comparison, 

conventional phosphorus removal processes use chemical addition or Enhanced 

Biological Phosphorus Removal (EBPR) to achieve 0.5 – 1.0 mg/L phosphorus. The 

chemical processes in tertiary treatments convert soluble reactive phosphorus to solid 

particles that can be removed by physical processes.  Five tertiary treatments are 

described: 

 Chemical addition to react with the soluble phosphorus species and produce a 

solid precipitant; 

 Chemical flocculants to capture small particles for removal in solid separation 

processes; 

 Chemical removal onto a reactive surface of preformed precipitants or other 

surfaces such as iron oxide coated sand; 



  

City of Mankato, MN – M24.109541 Page 2-5 

Ultra-Low Phosphorus Removal Study Prepared by Bolton & Menk, Inc. 

 Solids separation to remove particulate phosphate species; and, 

 Adsorption through the contact of phosphorus in water phase to solid phase, 

such as the flocs retained by filters. 

Neethling, et al. (2008) also notes that to achieve ultra-low levels of phosphorus in 

effluent, solids separation processes must be very efficient, producing effluent total 

suspended solids (TSS) to non-detectable levels.  The solids separation device must also 

be able to handle the high chemical doses required for phosphorus removal.  Further, as 

phosphorus removal limits are pushed lower to 0.05 mg/L or lower, the various forms of 

phosphorus will become more important and influence the effectiveness of particular 

treatments of both chemical and physical approaches. 

Barnard, et al. (2011) describes how chemical phosphorus removal is the preferred option 

for reliable and consistent performance meeting ultra-low levels of total phosphorus in 

effluent from wastewater treatment plants.  Balancing chemical removal with biological 

removal can reduce chemical use and associated costs, but biological approaches alone 

are unlikely to meet ultra-low levels.  Additional information needed regarding:  the 

optimal point of chemical addition; effects of the added chemicals on the alkalinity and 

subsequently the treatment biology; floc aging effects and the role of solids contact time 

on net chemical consumption; the value of recycling spent chemicals from tertiary 

processes to primary and secondary processes; and the impact of the added chemicals on 

process sludges, particularly the volumetric effects. 

B. JAR TESTING AND REMOVAL PROCESS 

Szabo, et al. (2008) describes laboratory evaluations of metal salt (i.e., ferric and alum) 

treatments for the removal of phosphorus, particularly assessing the import of factors 

including pH, alkalinity, metal dose, metal type, initial and residual phosphorus 

concentration, mixing, reaction time, age of flocs, and organic content of wastewater.  

Under optimal conditions, experimenters consistently achieved ultra-low residual 

phosphorus concentrations of 0.01 to 0.05 mg/L as orthophosphate, under the broad pH 

range of 5.0 to 7.0 representing many typical wastewaters.  Experiments showed that 

significant savings in chemical dosing and subsequent cost could be achieved by 

improving the mixing at the point of chemical addition, providing a longer contact time 

between the metal hydroxide flocs and the phosphate contained in the wastewater.  



  

City of Mankato, MN – M24.109541 Page 2-6 

Ultra-Low Phosphorus Removal Study Prepared by Bolton & Menk, Inc. 

Szabo, et al. (2008) further suggested that increasing metal dose levels increases 

phosphorus removal but with diminishing returns for increases to higher levels. 

Nir, et al. (2009) investigates ferric chloride for coagulation followed by ultrafiltration for 

the removal of phosphorus from secondary effluent from a wastewater plant in southern 

Israel.  Experiments were done using 150 mL cells and three different polysulfone flat 

sheet membranes.  Ortho phosphorus was removed at levels from 35 mg/L down to 

approximately 5 mg/L, benefiting from a synergistic effect of the flocculation and the 

ultrafiltration as shown by a doubling from the removal by ultrafiltration alone.   

However, the overall phosphate removal was insufficient for use.  Additionally, fouling 

patterns were observed to vary between filter media. 

Gilmore, et al. (2011) uses a factorial design to study four factors (iron dose, pH, mixing 

and water hardness) thought to be significant in chemically mediated phosphorus removal 

in wastewater.  Iron dose at 10 mg Fe/L was found to be orders of magnitude better at 

removal than 5 mg Fe/L, a pH of 6 was better than a pH of 8, and water hardness was 

found to be important but less so than the other factors.  High mixing intensity was found 

to achieve better phosphorus removal than low mixing intensity, as iron flocs are kept 

small with higher intensity, providing more surface area for absorption. 

Hauduc, et al. (2013) presents a dynamic physio-chemical model for chemical 

phosphorus removal in wastewater, building on the work of Szabo et al. (2008) and Smith 

et al. (2008).  This model was developed as a tool to optimize chemical dosing 

simultaneously with insuring compliant phosphorus effluent concentration.  This work 

allows consideration of effects from adjustments in mixing energy, mixing time, metal 

(ferric) dosing, and initial phosphorus concentration, and showed close correlation with 

laboratory results. 

Maher et al. (2013) gives results of a laboratory study that considered recycling chemical 

precipitant sludge from an alum-based tertiary coagulation and flocculation proprietary 

(DensaDeg®) system for phosphorus removal.  The study was done using operational 

waters and sludge from a treatment plant in Breckenridge, Colorado.  Results showed a 

five-fold possible reduction (20% of original dose level) in alum dosing while still 

maintaining phosphorus removal to below 0.5 mg/L using a 5% recycle rate; studies were 



  

City of Mankato, MN – M24.109541 Page 2-7 

Ultra-Low Phosphorus Removal Study Prepared by Bolton & Menk, Inc. 

described as ongoing to evaluate effects of the recycle rate under full scale 

implementation. 

Keeley et al. (2016) develops a synergistic approach using water treatment wastes for 

wastewater tertiary treatment of phosphorus that suggested a reduction in phosphorus 

removal costs by about 50%.  The approach used ultrafiltration rejection/regeneration 

fluids, obtained from after metal salt coagulation and flocculation, and then treated in an 

acidification step, as “recovered coagulants” for use in coagulation and flocculation of 

wastewater.  The study showed that reaction times were somewhat slowed with the 

recovered coagulants, meaning that mixing times would likely need increasing, but that 

the whole lifecycle cost savings made the process worth exploration. 

C. PILOT TESTING 

Benisch, et al. (2007) describes pilot tests of four proprietary filtration systems on 

secondary effluent from Coeur D’Alene, Idaho.   No flow rates were provided, but 

systems were run concurrently and continually for 4 and 6 weeks in two separate pilot 

periods.  Phosphorus was reduced from 0.8 mg/L to generally below 0.05 mg/L, with 

exceptions for days with operational difficulties.  None of the treatment trains could reach 

a phosphorus reduction to 0.01 mg/L except on single days of optimal treatment.  Alum 

or ferric chloride were added at rates between 38 – 200 ppm, and were adjusted to 

optimize each treatment system.  Sludge production estimates were 360 lb/d per million 

gallons treated for alum at 165 ppm, and 210 lb/d per million gallons treated for ferric 

chloride at 38 ppm.  

Newcombe, et al. (2008) evaluates phosphorus removal by chemically-enhanced tertiary 

filtration at a municipal wastewater plant in Idaho, using a secondary effluent side stream 

of 175 gallons per minute.  Ferric chloride was injected into inline mix chambers before 

each of two 1.5 m bed depth sand filters.  Filter reject streams of a combined total 30 gpm 

were returned to the top of the plant (oxidation ditches and secondary clarifiers) and 

incorporated into the 1.2 MGD average flow.  Secondary effluent concentrations of total 

phosphorus were reduced from greater than 4 mg/L by 65 to 90% at iron doses of 

between 2.9 and 11.3 mg/L, reaching an average value of 0.011 mg/L (in the tertiary 

effluent) with time, in a behavior that suggested a steady state of reactive filtration was 



  

City of Mankato, MN – M24.109541 Page 2-8 

Ultra-Low Phosphorus Removal Study Prepared by Bolton & Menk, Inc. 

achieved.  This observation was supported by a separate observation of how phosphorus 

concentrations in the tertiary effluent slowly climbed back to pre-pilot study levels after 

the iron injection ended. 

Peeters, et al. (2010) evaluates ultrafiltration (GE ZeeWeed® 1000) for phosphorus 

removal in tertiary treatment using a pilot plant at an unnamed municipal wastewater 

treatment plant located in Ontario.  The tertiary treatment train consisted of an inline 

strainer where alum was injected, an inline static mixer, a flocculation tank equipped with 

a mixer then a membrane tank with one ZW1000 membrane module.  Over a six week 

pilot period, average total phosphorus was reduced from 0.46 mg/L to 0.023 mg/L using 

an alum dose of 82 – 85 mg/L.  No mention if fouling occurred or discussion of other 

membrane operational details were provided. 

deBarbadillo, et al. (2011) describes a pilot test for tertiary phosphorus removal by metal 

salt flocculation and filtration for a 9,000 m3/d average flow wastewater plant in Innisfil, 

Ontario.  Of particular interest was determining loading rates for design of four 

considered filtration systems:   

 GE ZeeWeed® ultrafiltration membrane system,  

 Blue Water Technologies BluePRO® reactive filtration series system,  

 Veolia ACTIFLO® process followed by gravity filters, and, 

 Parkson DynaSand® D2 dual filtration system.   

The pilot study operated for four weeks using treatments in parallel, with Week 1 focused 

on optimization, Week 2 conducted at continuous flow rate, Week 3 testing a diurnal 

flow pattern, and Week 4 conducted to create two types of stress tests.  Total phosphorus 

was reduced in the pilot system trains after four days of stress testing from 0.27 mg/L in 

the pilot influent to 0.016 mg/L for GE, 0.021 mg/L for Blue Water, 0.03 mg/L for 

Parkson, and 0.038 mg/L for Veolia.  Design loading rates were developed as planned, 

and are presented in the paper. 

Benisch, et al. (2011) describes pilot tests of three tertiary treatment systems in Coeur 

D’Alene, Idaho, running at 50,000 gallons per day for greater than one year.  Phosphorus 

was reduced from 0.8 mg/L by treatments including:  dual stage continuous upflow 

moving bed filter (average effluent total phosphorus 0.028 mg/L); membrane 



  

City of Mankato, MN – M24.109541 Page 2-9 

Ultra-Low Phosphorus Removal Study Prepared by Bolton & Menk, Inc. 

ultrafiltration (average effluent total phosphorus 0.020 mg/L); and a biological nutrient 

removal membrane bioreactor (average effluent total phosphorus 0.047 mg/L).  Detailed 

description is included of the system optimizations and the operational incursions that 

result in temporary treatment disruptions. 

Banerjee, et al. (2011) gives results from a pilot study on wastewater from Plantation, 

Florida, although no details of flow rates or unit construction were provided.  A 

membrane bioreactor-reverse osmosis train reduced average total phosphorus from 2.1 to 

0.02 mg/L, and an ultrafiltration-reverse osmosis train reduced average total phosphorus 

from 1.8 to 0.007 mg/L. 

Zheng, et al. (2012) documents a pilot test for phosphorus removal at a wastewater 

treatment plant in Berlin, Germany.  Secondary clarifier effluent had an average total 

phosphorus concentration of 0.27 mg/L.  Ultrafiltration was used to polish the plant 

effluent.  Ferric chloride dose was found to be significant in occurrence of membrane 

filtration fouling, and much effort went in to optimizing the dose, although 0.05 mg/L 

total phosphorus could be achieved consistently once dose was optimized.  Filter fouling 

was determined to be an unavoidable effect of the phosphorus removal.  Comparison of 

bench scale with pilot scale evaluations suggested that filters “seasoned” by initial ferric 

chloride fouling were more effective in phosphorus removal than new (unseasoned) 

filters. 

D. COMPARISON OF OPERATIONAL PERFORMANCE 

O’Shaughnessy, et al. (2009) describes how an advanced wastewater treatment facility of 

36 MGD in Alexandria, Virginia consistently achieves total phosphorus concentrations in 

effluent at or below 0.06 mg/L over the past five years.  The plant uses dual point 

chemical precipitation, first with ferric chloride prior to secondary settling tanks, then in 

a tertiary settling tanks where alum is added.  The tertiary settling is followed by deep 

sand filtration. 

Scherrenberg, et al. (2009a) and Scherrenberg, et al. (2009b) both evaluate phosphorus 

removal in filtered effluent as impacted by wastewater plant operation for nitrogen 

removal, for a treatment plant in The Netherlands of 26,000 m3/d average flow.  Ultra-

low nitrogen treatment generally requires phosphorus in sufficient or even excess 



  

City of Mankato, MN – M24.109541 Page 2-10 

Ultra-Low Phosphorus Removal Study Prepared by Bolton & Menk, Inc. 

concentration so as not to limit the biological process needed for nitrogen removal.  It 

was found that ortho phosphorus was reduced from 0.06 to 0.02 mg/L through the dual 

media filter from the filter influent to a 2 m bed depth, if the plant was operated in an 

approach that balanced the nitrogen and phosphorus removals.  If operated for an 

optimized nitrogen removal using phosphorus flooding in the wastewater, the dual media 

filter could only achieve 0.24 mg/L ortho phosphorus; a proprietary (1-STEP©) filter 

under similar conditions could achieve 0.10 mg/L ortho phosphorus at a 2 m bed depth. 

Parker, et al., (2011) describes a comprehensive study of ten nutrient removal plants 

designed and operated to meet very low effluent total phosphorus concentrations, in a 

study supported by WEF and WERF (called the Nutrient Challenge Research Program).  

Managers provided 3 years of operational data, analyzed in a consistent statistical 

approach that considered both process reliability and the permit limits applied.  Using 

monthly average 95th percentiles of effluent data (not a value recommended for permit 

limits), plants were compared in terms of their ability to meet 0.1 mg/L total phosphorus.  

Plants were assessed by their treatment approach and results: 

 Single Stage Chemical Addition (3 plants):  total phosphorus 0.03 – 0.11 

mg/L 

 Multiple Stage Chemical Addition (5 plants):  total phosphorus 0.09 – 0.16 

mg/L 

 No Chemical Addition (2 plants):  total phosphorus 0.17 – 0.22 mg/L 

Parker, et al., (2011) also notes that none of the plants achieving low phosphorus levels 

simultaneously achieved low total nitrogen.  Plants also were not operated, for the most 

part, at their design flows and loadings, meaning conditions representing the limits of 

possible performance were not reached.  Plants were also considered “well-operated”, 

models of treatment effectiveness within the limits of their design.  Plants did represent a 

range of geographies and wastewater temperature conditions. 

Johnson and Briggs (2011) describes the upgrade of a New South Wales, Australia 

wastewater plant from 2.6 to 6.0 MGD that was required to meet new effluent standard of 

0.04 mg/L total phosphorus.  The upgrade added two continuous-feed sequencing batch 

reactors for additional hydraulic capacity in secondary treatment, modifying the existing 

aerobic activated sludge system to a Modified Ludzack-Etttinger process, and adding 



  

City of Mankato, MN – M24.109541 Page 2-11 

Ultra-Low Phosphorus Removal Study Prepared by Bolton & Menk, Inc. 

alum-based coagulation and flocculation with tertiary clarification then dual media 

filtration.  Tertiary clarification sludge is recycled back to the head of the secondary 

treatment works.  As the plant went through startup and commissioning, total phosphorus 

in the effluent was reduced from an initial 0.08 mg/L maximum to a stable average of 

0.02 mg/L after three months. 

Kleemann, et al. (2015) evaluates phosphorus mass budgets and associated costs of 

treatment steps within several wastewater treatment plants in the United Kingdom.  Of 

particular interest may be the evaluation of return or reject waters from each treatment 

step, and the analysis of phosphorus mass flow throughout the treatment process.  The 

work concludes with a holistic evaluation of local and national effects of phosphorus 

treatment and recovery from wastewater treatment plants. 

E. LAB METHODS 

Neethling, et al. (2008) also addresses laboratory methods for phosphorus measurement, 

in particular summarizing Standard Methods 4500-P (Rice, et al., 2012; summarization 

about a previous edition with no major changes) in comparison of the three analyses 

typically used for phosphorus measurement.  Direct colorimetry measures mostly 

orthophosphate (PO4
3-), although some small quantity of other phosphorus compounds 

may respond, thus the result should be called “reactive phosphorus”.  Sulfuric acid 

digestion with colorimetry will include in the measurement “acid-hydrolyzable 

phosphorus”, comprised mostly of condensed phosphates including polyphosphates 

(chain structure) and metaphosphates (ring structure).  Persulfate digestion with 